
 

Approve Deny Signatures Date 

√  
Reza H. Chowdhury, E.I.T. / Project Manager       April 17, 2020 

X  
Pravin Patel 

Pravin C. Patel, P.E. / Environmental Engineer Manager 04/22/2020 

 

Southeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0011274 

Facility Type Industrial APS ID 997872 

Major / Minor Minor Authorization ID 1281188 

a 
Applicant and Facility Information 

Applicant Name Aqua Pennsylvania, Inc. 
 

Facility Name 
Neshaminy Falls Water Treatment 
Plant 

 

Applicant Address 762 W Lancaster Avenue   Facility Address 2520 W Lincoln Highway   

 Bryn Mawr, PA 19010-3402   Oakford, PA 19047  
[...]
 Cause(s) of Impairment NUTRIENTS, ORGANIC ENRICHMENT, PATHOGENS, SILTATION  

 Source(s) of Impairment 
MUNICIPAL POINT SOURCE DISCHARGES, MUNICIPAL POINT SOURCE 
DISCHARGES, SOURCE UNKNOWN, SOURCE UNKNOWN  

 TMDL Status Final, 04/09/2003  Name Neshaminy Creek  

 

 Background/Ambient Data Data Source  

 pH (SU) 8.1  WQN0121, median Jul-Sep, 1999-2019  

 Temperature (°C) 24  WQN0121, median Jul-Sep, 1999-2018  

 Hardness (mg/L) 140.5  WQN0121, median Jul-Sep, 1999-2019  

    

 Nearest Downstream Public Water Supply Intake Philadelphia Water Department  

 PWS Waters Delaware River   Flow at Intake (cfs)        

 PWS RMI 35.36  Distance from Outfall (mi) 14.68  
 

 
 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 003  Design Flow (MGD) 0.216  

 Latitude 40º 8' 53"  Longitude -74º 57' 22"  

 Quad Name Langhorne  Quad Code 1746  

 Wastewater Description: 
Wastewater discharge from leaf screen at Neshaminy Creek Intake (Chlorinated 
drinking water)  

 
 

 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 004  Design Flow (MGD) 0  

 Latitude 40º 8' 53"  Longitude -74º 57' 22"  

 Quad Name Langhorne  Quad Code 1746  

 Wastewater Description: Stormwater/leachate from Residual Waste storage (Monofill Land)  

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0011274 
Neshaminy Falls Water Treatment Plant  
 

3 

Discharge, Receiving Waters and Water Supply Information 

 Outfall No. 001  Design Flow (MGD) 0.519  

 Latitude 40º 8' 47"  Longitude -74º 56' 57"  

 Quad Name Langhorne  Quad Code 1746  

 Wastewater Description: Treated filter backwash water from lagoons and belt filter presses  

 

 Receiving Waters Neshaminy Creek (WWF, MF)  Stream Code 02484  

 NHD Com ID 25480850  RMI 8.29  

 Drainage Area 214 mi2  Yield (cfs/mi2) 0.06  

 Q7-10 Flow (cfs) 12.84  Q7-10 Basis Please see below  

 Elevation (ft)  23.79  Slope (ft/ft)        

 Watershed No. 2-F  Chapter 93 Class. WWF, MF  

 Existing Use WWF, MF  Existing Use Qualifier Ch. 93  

 Exceptions to Use WWF, MF  Exceptions to Criteria Add Tur1  

 Assessment Status Impaired  

 Cause(s) of Impairment NUTRIENTS, ORGANIC ENRICHMENT, PATHOGENS, SILTATION  

 Source(s) of Impairment 
MUNICIPAL POINT SOURCE DISCHARGES, MUNICIPAL POINT SOURCE 
DISCHARGES, SOURCE UNKNOWN, SOURCE UNKNOWN  

 TMDL Status Final, 04/09/2003  Name Neshaminy Creek  

 

 Background/Ambient Data Data Source  

 pH (SU) 8.1  WQN0121, median Jul-Sep, 1999-2019  

 Temperature (°C) 24  WQN0121, median Jul-Sep, 1999-2018  

 Hardness (mg/L) 140.5  WQN0121, median Jul-Sep, 1999-2019  

 Other:               

    

 Nearest Downstream Public Water Supply Intake Philadelphia Water Department  

 PWS Waters Delaware River   Flow at Intake (cfs)        

 PWS RMI 35.36  Distance from Outfall (mi) 14.27  
 

 
Changes Since Last Permit Issuance: None 
 
Drainage Area:  
The discharge from Outfalls 001 and 002 are into Neshaminy Creek at RMI 8.29 and 8.7, respectively. The drainage area 
upstream of the points of discharge is 214 mi2 according to USGS PA StreamStats, accessible at 
https://streamstats.usgs.gov/ss/  
 
Stream Flow: 
The nearest USGS Streamgage is 01465500 on Neshaminy Creek near Langhorne, PA which is approximately 
2.77 miles upstream of Outfall 001 at RMI 11.06. Recent stream flow retrievals resulted in a Q7-10, Q1-10, and Q30-10 
of 12.7 cfs, 9.0 cfs, and 17.3 cfs, respectively, at this gage for record period of 1936-2008. These values were 
obtained from the latest USGS streamflow report (1).  The drainage area is reported to be 210 mi2 at the gage 
station. The drainage area at Outfall 001 is found to be 214 mi2 from USGS StreamStats Version 3.0, accessed 
on January 23, 2020. The flow calculations are shown below: 
 

Q7-10 runoff rate (yield) = 12.7/210 = 0.06 cfs/mi2. 
Q30-10: Q7-10 = 17.3/12.7 = 1.362:1 
Q1-10: Q7-10 = 9.0/12.7 = 0.709:1 

Q7-10 = 0.06*214 = 12.84 cfs 
 

(1) Stuckey, M.H., Roland, M.A., 2011, Selected streamflow statistics for streamgage locations in and near Pennsylvania: U.S. Geological Survey 
Scientific Investigations Report 2011-1070, 9p, 22p.   

https://streamstats.usgs.gov/ss/
https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0011274 
Neshaminy Falls Water Treatment Plant  
 

4 

PWS Intake: 
The nearest downstream public water supply is Philadelphia Water Department on Delaware River at RMI 35.36. It is 
approximately 14.27 miles downstream of Outfall 001. Due to the distance, dilution, and effluent limits the discharge is not 
expected to impact the water supply. The distance is calculated as below: 
 
+ Discharge Point RMI at Neshaminy Creek (02484) ------------------------------------------------------------------------- 8.29 mile 
+ RMI at Delaware River (00002) at confluence with Neshaminy Creek ----------------------------------------------- 41.34 mile 
-  RMI at PWS intake -----------------------------------------------------------------------------------------------------------------  35.36 mile 
               
                 Total = 14.27 mile 
Wastewater Characteristics: 
A median pH of 7.11 S.U. during July through September for the reporting years 2018-2019 from daily eDMR, a default 
discharge temperature of 200C, and total hardness of 147 mg/l from application will be used for modeling, if needed. 
 
Background/Ambient Stream Data: 
The Water Quality Network station WQN0121 is located approximately 2.77 miles upstream of Outfall 001. Historical data 
were analyzed for Stream Temperature, pH, and Total Hardness for July through September for the years 1999-
2018/2019. The analysis indicated a median temperature, pH, and total hardness of 24 °C, 8.1 S.U. and 140.5 mg/l, 
respectively.  
 
303d Listed Streams: 
The discharge from this facility is in Neshaminy Creek at 8.29 RMI in state watershed 2-F which is aquatic life impaired for 
Organic Enrichment/Low D.O., Siltation, Nutrients from Municipal Point Source. It is also Recreational Use impaired due 
to Pathogens from unknown source while attaining its fish consumption use. The permit limits, terms, and conditions were 
developed in such a way that the discharge from this facility is expected not to contribute to the existing impairment of the 
receiving stream or the watershed. 
 
Neshaminy Creek Watershed Total Maximum Daily Load (TMDL): 
A TMDL for Neshaminy Creek Watershed was finalized on April 9, 2003 which was revised on December 2003. The 
Neshaminy Creek is located in state watershed 2-F, in Bucks and Montgomery Counties. It has approximately 418.3 miles 
of streams. Since 1996, 203.3 miles of these streams have been included on Pennsylvania’s 303(d) list of streams having 
aquatic life use impairments. The watershed as a whole is very much a point source-dominated system. On an annual 
basis, the municipal wastewater treatment plants in the watershed contribute about 25% of the total phosphorus load. 
During critical low-flow periods, effluent discharges comprise over 90% of the total stream flow in many reaches. Upland 
erosion from developing areas and agriculture, and streambank erosion are other major sources of phosphorus, as well 
as sediment. However, in September 6, 2007, the nutrients portion of the TMDL was withdrawn by PADEP and approved 
by USEPA on January 31, 2008. No sediment WLA was assigned for this facility other than urban BMPs.  

 
Antidegradation (93.4): 
The effluent limits for this discharge have been developed to ensure that existing in-stream water uses and the level of 
water quality necessary to protect the existing uses are maintained and protected.  No High-Quality Waters are impacted 
by this discharge.  No Exceptional Value Waters are impacted by this discharge. 
 
Class A Wild Trout Fisheries: 
No Class A Wild Trout Fisheries are impacted by this discharge. 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0011274 
Neshaminy Falls Water Treatment Plant  
 

5 

Treatment Facility Summary 

Treatment Facility Name: Neshaminy Falls Water Treatment Plant 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Industrial   No Disinfection  

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

  Not Overloaded   

 
Changes Since Last Permit Issuance: None 
 
Other Comments:  
Aqua owns and operates a Water Treatment Plant named Neshaminy Falls Water Treatment Plant (Plant) located in 
Middletown Township, Bucks County which discharges under the NPDES permit number PA0011274. Aqua requests 
renewal of the NPDES permit for a discharge of 0.519 MGD of treated filter backwash water from lagoons and belt 
presses, through Outfall 001. The plant also discharges through Outfall 002 (maintenance and emergency only), 003 
(chlorinated wastewater discharge from leaf screen at Neshaminy Creek intake), and 004 (Stormwater/leachate from 
residual waste storage/Monofill land.) According to the permit renewal application, filter backwash water from the water 
treatment plant is clarified in two onsite lagoons and then discharged through Outfall 001. Sludge from the plate settler 
unit in the flocculators is thickened and then dewatered using two belt filter presses. Filtrate from the belt filter presses can 
also be discharged through Outfall 001. Average flow during production/operation is 0.178 MGD and maximum flow 
during production/operation 0.309 MGD. There was no flow from Outfalls 002, 003, or 004 since December 2014, per the 
application. 
 
Water is drawn from Neshaminy Creek into the plant’s intake chamber through two 24-inch influent lines. The influent 
flows through the debris screens and into Raw Well. The debris screen/traveling screens are periodically backwashed and 
the backwash water flows to the existing retention basin. Effluent from traveling screen chamber is sent to raw well which 
has 3 pumps. Alum, chlorine, sulfuric acid, lime, and PAC are added at the discharge pipe from pumps that goes to the 
flocculation tank. The flocculation tanks are two stage flocculators. The effluent from the second stage flows to the up-flow 
clarifiers. The up-flow clarifiers have a plate settler at an angle to settle out the floc particles. There are a chain and flight 
auger screw sludge collectors that remove the sludge from the bottom. Sludge is wasted to the residuals pump pit for 
approximately 2 hours per day from each up-flow clarifier. Sludge is pumped to the 2 sludge thickeners from the sludge 
pump pit. Polymer is injected to the sludge before it enters the thickeners. Thickened sludge from clarifiers are sent to 
sludge equalization basins, which will also receive sludge from Bristol WTP in future, and pumped through sludge pumps 
to belt filter presses after polymer is added. Pressed sludges are lifted through screw conveyors and dumped into dump 
truck. Supernatant from the thickeners and belt filter presses are sent to recycle pump station from where it is pumped to 
head of the water plant or recycle to wastewater transfer pit and discharge through Outfall 001. Supernatant from plate 
settlers are sent to gravity filters after polymer, PAC, lime, chlorine, sulfur dioxide, and ammonia addition. Filtrates from 
gravity filter goes to clear well. Filter backwash water is sent to wash water transfer pit. Wastewater from transfer pit is 
pumped to the lagoons through two pumps, from where it is discharged through Outfall 001 and 002 
(emergency/maintenance only.) 
 
Per the PADEP’s inspection report dated September 28, 2016, the facility consists of the following treatment units: 
 
1. Up-flow clarifiers 
2. Eight filters 
3. Two sludge thickeners 
4. Two belt filter presses 
5. Two wastewater lagoons 
6. Two influent screens 
7. One screen lagoon 
 
Chemicals Used: Per application data, Sulfur Dioxide (dechlorination) at 65 lbs./day and Magnafloc LT340 Polymer 
(flocculation) at 2.5 lbs./day rate.  
 
There are no proposed upgrades to this facility within the next five years. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0011274 
Neshaminy Falls Water Treatment Plant  
 

6 

Compliance History 

 
DMR Data for Outfall 001 (from December 1, 2018 to November 30, 2019) 

 
Parameter NOV-19 OCT-19 SEP-19 AUG-19 JUL-19 JUN-19 MAY-19 APR-19 MAR-19 FEB-19 JAN-19 DEC-18 

             Flow (MGD) 
Average Monthly 0.184 0.182 0.18 0.179 0.182 0.178 0.177 0.175 0.172 0.172 0.182 0.201 

Flow (MGD) 
Daily Maximum 0.219 0.23 0.225 0.224 0.229 0.225 0.224 0.223 0.216 0.216 0.238 0.265 

pH (S.U.) 
Instantaneous Minimum 6.61 6.61 6.98 6.78 6.82 6.81 6.62 6.62 6.74 6.69 6.74 6.54 

pH (S.U.) 
Instantaneous Maximum 7.23 7.36 7.52 7.42 7.28 7.25 7.24 7.3 7.11 7.16 7.17 7.48 

TRC (mg/L) 
Average Monthly < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 0.002 < 0.01 < 0.01 < 0.01 < 0.01 

TRC (mg/L) 
Instantaneous Maximum < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 0.07 < 0.01 < 0.01 < 0.01 < 0.01 

TSS (lbs/day) 
Average Monthly 4 5 < 5 4 5 5 7 5 3 6 4 6 

TSS (lbs/day) 
Daily Maximum 10 12 8 5 7 5 9 13 6 11 5 10 

TSS (mg/L) 
Average Monthly 3 4 < 3 2 4 4 5 4 2 4 3 3 

TSS (mg/L) 
Daily Maximum 5.3 8.4 6.4 3.6 5.2 4 7 11 3.3 6.7 3.6 5.2 

Total Dissolved Solids 
(mg/L) 
Daily Maximum   344   238   394   264 

Total Phosphorus (lbs/day) 
Average Monthly 0.1 0.1 0.1 < 0.1 0.1 0.1 0.1 0.09 0.08 0.07 0.06 0.04 

Total Phosphorus (lbs/day) 
Daily Maximum 0.1 0.2 0.1 0.2 0.1 0.1 0.2 0.1 0.09 0.1 0.09 0.2 

Total Phosphorus (mg/L) 
Average Monthly 0.1 0.1 0.1 < 0.1 0.1 0.1 0.1 0.1 0.1 0.05 0.04 0.02 

Total Phosphorus (mg/L) 
Daily Maximum 0.08 0.17 0.09 0.1 0.09 0.09 0.11 0.08 0.07 0.07 0.05 0.09 

Total Aluminum (lbs/day) 
Average Monthly 0.7 0.6 0.5 0.4 0.4 0.4 0.6 0.2 0.3 0.7 0.6 0.8 

Total Aluminum (lbs/day) 
Daily Maximum 1.2 1.0 0.6 0.4 0.6 0.5 0.8 0.3 0.4 1.1 0.7 1.4 

Total Aluminum (mg/L) 
Average Monthly 0.41 0.44 0.34 0.22 0.31 0.31 0.36 0.18 0.23 0.42 0.37 0.51 

Total Aluminum (mg/L) 
Daily Maximum 0.66 0.74 0.47 0.25 0.45 0.40 0.52 0.21 0.25 0.64 0.46 0.79 

Total Manganese (lbs/day) 
Average Monthly 0.3 0.5 0.5 0.2 0.2 0.1 0.3 0.1 0.1 0.2 0.2 0.2 

Total Manganese (lbs/day) 
Daily Maximum 0.5 0.8 1.1 0.3 0.4 0.2 0.5 0.2 0.1 0.13 0.3 0.2 

Total Manganese (mg/L) 
Average Monthly 0.2 0.3 0.3 0.1 0.2 0.1 0.2 0.1 0.1 0.1 0.1 0.1 



NPDES Permit Fact Sheet NPDES Permit No. PA0011274 
Neshaminy Falls Water Treatment Plant  
 

7 

Total Manganese (mg/L) 
Daily Maximum 0.36 0.47 0.63 0.22 0.27 0.15 0.42 0.19 0.11 0.13 0.19 0.14 

 
DMR Data for Outfall 003 (from December 1, 2018 to November 30, 2019) 

 
Parameter NOV-19 OCT-19 SEP-19 AUG-19 JUL-19 JUN-19 MAY-19 APR-19 MAR-19 FEB-19 JAN-19 DEC-18 

             TRC (mg/L) 
Average Monthly < 0.01 < 0.01 < 0.01 0.03 < 0.01 < 0.01 0.03 < 0.01 0.04 < 0.01 0.04 0.03 

TRC (mg/L) 
Instantaneous Maximum < 0.01 < 0.01 < 0.01 0.1 < 0.01 < 0.01 0.15 < 0.01 0.15 < 0.01 0.1 0.1 

 
Other comments: No eDMR violation was noted from the review of last 12 months data. 
 

 

Existing Effluent Limitations and Monitoring Requirements 

 
For Outfall 001: 
 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day)  Concentrations (mg/L) Minimum 
Measurement 

Frequency 
Required Sample 

Type 
Average 
Monthly 

Daily 
Maximum 

Instant. 
Minimum Average Monthly Daily Maximum Instant. Maximum 

Flow (MGD) Report Report XXX XXX XXX XXX 1/week Metered 

pH (S.U.) XXX XXX 6.0 XXX XXX 9.0 1/day Grab 

TRC XXX XXX XXX 0.11 XXX 0.34 1/day Grab 

TSS 58 117 XXX 30 60 75 1/week 8-Hr Composite 

Total Phosphorus 1.9 3.9 XXX 1.0 2.0 2.5 1/week 8-Hr Composite 

Total Aluminum 1.6 3.2 XXX 0.82 1.64 2.05 1/week 8-Hr Composite 

Total Manganese 1.9 3.9 XXX 1.0 2.0 2.5 1/week 8-Hr Composite 

TDS XXX XXX XXX Report Daily Max XXX XXX 1/quarter 8-Hr Composite 

 
For Outfall 002: 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day)  Concentrations (mg/L) 

Minimum Measurement 
Frequency Required Sample Type 